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Applicant information

HIiE B

Name of samples: Al A A B TR A 2B B T H Tt A Rk 8 R Yt A A Rt R v A B T L

ES Rechargeable Li-Polymer Battery Pack
Type/Model: C11P2102 3.89V 4300mAh(Typical)/4150mAh(Rated) 16.7Wh
5 A ' yp :

Lithium content:

iy o

Commission by: Zhuhai CosMX Battery Co., Ltd.

THE AL B et 5 FE I A B A 7]

Commissioner address:

(South Zone, First Floor, A Work Factory) No.209, ZhufengRoad,Jing'an Town,
Doumen District, Zhuhai City, Guangdong, P.R.China

RICRADGIL PR BRI K ARG 200 B (AT B E RO
Manufacturer: Zhuhai CosMX Battery Co., Ltd.
) 3 7 - B et 5 FE IR A A R A A
Manufacturer Address: (South Zone, First Floor, A Work Factory) No.209, ZhufengRoad,Jing'an Town,
i T H b ' Doumen District, Zhuhai City, Guangdong, P.R.China
) ’ JTARB BT T X R EERIERIE 209 5 (A rEER XD
Factory: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
IR BRifg el LA PR A a7 4y v Al

Factory address:

Workshop No.1,No.2,No.3(first,fourth and fifth floors)and No.5,No.3
Qingwansanlu Road,Qingwan Industry Park, Sanzao Town,Jinwan District,Zhuhai
City,Guangdong ,P.R.China.

T Bl T 4 X S A T X S B30 B R B (B
WE. 5B ] Bk
Appearance: Black
FE MBI« R
Sample status: Good
FEAIRAS : TOUF
Quantity of sample:
BER SR 48Pcs
Sample identification:
BERBRIRFE S Cl#—Cash
Receiving date:
BERE ] - 2021.11.02
Completing date:
2 2021.11.19

Conclusion/451% :

The submitted samples comply with the requirements of UNITED NATIONSSection 38.3 Of The Sixth
Revised Edition Amendment 1 Of The Recommendations On The Transport Of Dangerous Goods, Manual Of
Test And Criteria(ST/SG/AC.10/11/Rev.6 Amend 1Section 38.3)

FESR AT ARG B ST fafe Seis fan O 2 A IR AT bR e T ) S5 /N hRdB 1k —

55 38.3 T EK.

Tested : » FangJu /%
T % TestEngineerill i T2
WangLi FF
Reviewed : Quality Manager Ji &1 5t A
GEE % %“’&ﬁ Dong Jiaqin # 5 & Seal/ft:
Technical Manager AR 57 A Date o ﬁ"e 2021. 11%
Approved : el Wu Qiong %53
SHoHE E ;_&,, Dong Jiaqgin &% #)
A AuthorizedManager#Z 255 A
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General product information
FE it il Az i B
Sample Type:
FE A
Rechargeable or not Yes
AR B2
0 Cell Use Electrochemistry
B s — System -
7 & N
LA 22 2
Mobile ph Battery Model
Use bhone Y7 C11P2102
Hi& FHl =
. . Electrochemistry .
Comépos‘ln‘g Mode S|r?gle iell System LlC(:OZ
M7 FAHLES HL AL 224 45 BT
B Battery
Bt Zh :
Cell Capacit Typ: 4300mAh
Cell model CA586066P-Q1 apacty P
Hb A S CERILLESS i Min: 4150mAh
Manufacturer Of Cell Zhuhai CosMX Battery Co., Ltd.
b AErE BRI ek FL A A PR A ]
Sample parameters:
RS A
Nominal Voltage Rated Capacity Rated Energy
— .89V e i 41 Ah PN 16.7Wh
R FL 3.89 e 7 it 50m e A B °
Limited Charging Max.Charging Standard Charging
Voltage 4.48V Current 6.225A Current 6.000A
78 HLBR 1 FL B R e B L PriE7E L LI
Discharge Max. Discharging Charge Cut-off
Cut-off Voltage 3.0V Current 6.225A Current 0.83A
R R L SN S0 GENERI 7o LA L R
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Test Conclusion
ML 10
No. Name of test Test result Conclusion Remarks
K5 MR TR H 4 75 WAL AT L5 oats
1 Altitude simulation See A dix 1 P
N ee endix
B PP
9 Thermal test See A dix 2 P
e ee endix
R PP
3 Vibration See A dix 3 =
ee endix
R PP
The submitted samples
comply with the
requirements of UNITED
Shock NATIONSSection 38.3 Of .
4 o The Sixth Revised Edition | S©€Appendix4 P
Of The Recommendations
On The Transport Of
Dangerous Goods, Manual
Exterr)al Short— Of Test And .
5 circuit Criteria(ST/SG/AC.10/11/Re | See Appendix 5 P
AP % v.6 Amend 1Section 38.3)
FEMFFEIEE ST ak
iz i it WA e A bR
Impact HETFY HENABIT — 2 _
- 38.3% [ Esk See Appendix 6 N/A
6
Crush . . P
ee endix
FRIE PP
7 Overcharge See A dix 7 P
ee endix
g Fe PP
8 Forced discharge See A dix 8 P
. ee endix
i PP
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Photos of samples and markings

P i b R R

Battery (C11P2102 3.89V 4150mAh 16.7Wh)
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Cell (CA586066P-Q1 3.89V 4150mAh)
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Appendix 1
bt 1
Test Iltems | Altitude simulation
WAIH | e )
11 Test procedure
) DA TR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (20+5°C).
TS FEB S AT VB AE A R IR B (20+5°C) N, AEAFELE/N T 55T 11.6kPalf 71 F 20 7S/t
1.2 Sample status
. FEAVIRAS
C1# ~ C54#, at first cycle in fully charged states;
C1# ~ C5#, 1EEE1/ MG 784 7 H s
Co6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, 1E525MEM 5E 78
13 Result
. HIRREAES
Mass loss
Before Testill iR fif After Testili /5 Rk Residual
Sample No. . ocV Test
2 [ gps (M<1g: 0.5% result
FE g Mass Voltage Mass Voltage | , 1m0 50, Pl L SR
BenEe | PR | pepns | JFEE | 9TN9 ) (290%)
(@) ) () V) M>75g: 0.1%)
C1# 54.7933 4.4374 54.7924 4.4365 0.0016 99.9797 o
C2# 54.8180 4.4599 54.8172 4.4590 0.0015 99.9798 (0]
C3# 54.9100 4.4591 54.9091 4.4587 0.0016 99.9910 (0]
Ca# 54.8639 4.4598 54.8630 4.4593 0.0016 99.9888 (0]
C5# 54.6745 4.4588 54.6730 4.4585 0.0027 99.9933 (0]
Coe# 54.0312 4.4578 54.0300 4.4572 0.0022 99.9865 (0]
C7# 54.9148 4.4406 54.9139 4.4401 0.0016 99.9887 (0]
Ce# 54.9272 4.4371 54.9267 4.4366 0.0009 99.9887 o
Co# 54.1268 4.4420 54.1260 4.4213 0.0015 99.5340 (0]
C10# 54.9870 4.4398 54.9862 4.4394 0.0015 99.9910 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L- iR V- #G D- A R- B, F- ik O- JBMtle. EHER. MR, EEGR. kK.
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Appendix 2
fik 2
Test Items | Thermal test
AT H A ERULRRY
11 Test procedure
] WP PR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C, The maximum
time interval between test temperature extremes in 30 minutes, This procedure is to be repeated
until 10 total cycles are complete, after which all test cells and batteries are to be stored for 24
hours at ambient temperature (20+5C).
W FLE A FRLL AR IR B2 97242 °C B 56 A I AFAND T 64N, SRG, FEIRE-4022°C 564 I A7 A D
6NN, AN TR AR [E] B e Ky 30min, A #RAE IR PIRE R0k, R)E, K HAERELRE
N20+5°C IR 26T T IE 2440/
1.2 Sample status
] FEa RS
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, 1L MEM A
C6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, 1EH25MEHM AT H.
Result
13 | ke
Before Testillix Aif After Testillid 5 Mass loss Residual
Sample No. JREAR K eOS'C\l/Ja Test
Bt 5 Mass Voltage Mass Voltage (M<1g: 0.5% Fla result
W e | JTERRIS ) g | JTEEBIE | 1gsMs750:0.2% | T Sgne | HIMAER
(9) (V) ©) (V) M>75g: 0.1%) =
C1# 54.7924 4.4365 54.7852 4.3765 0.0131 98.6476 (0]
C2# 54.8172 4.4590 54.8083 4.3899 0.0162 98.4503 (0]
C3# 54.9091 4.4587 54.9000 4.3871 0.0166 98.3942 (0]
Ca# 54.8630 4.4593 54.8545 4.3862 0.0155 98.3607 (0]
Ch5# 54.6730 4.4585 54.6639 4.3877 0.0166 98.4120 (0]
Co# 55.0300 4.4572 55.0213 4.3870 0.0158 98.4250 (0]
C7# 54.9139 4.4401 54.9062 4.3715 0.0140 98.4550 (0]
cs# 54.9267 4.4366 54.9187 4.3672 0.0146 98.4357 (0]
Co# 55.1260 4.4213 55.1179 4.3610 0.0147 98.6361 (0]
C10# 54.9862 4.4394 54.9796 4.3688 0.0120 98.4097 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

L= WE; V- S D- fRR; R- R

F -2k O- it BHR. k. B, K.
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Appendix 3
fiisE 3
Test ltems | Vibration
MTiH | I=3h
11 Test procedure
: i
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
W RO T 2 [ 22 A AR RS S B T, SRR ITER RSN . IR LIESZ IR, PL7HZHE I =
200Hz, AR5 P> BB 7HZ— MG, — DMEARFLEA5 7B Bl S b M i =
ANTARTE BT ) _EAEFR 120K, 34N
1.2 Sample status
) FE RS
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, TESE1MEH A
C6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, {EH25MEHA T AT
Result
1.3 R g
M &5 5
Before Testilill i fif ARy Mass loss .

Sample efore Testill i {i After Testillid )5 BRI Residual ot
No. Mass Voltage Mass Voltage (M<1g: 0.5% %%C%/E result
FES RS BEf R | JTERRE | peffE | JTEEHE | 19sM<753:0.2% (;9\0% )‘ el
(9) (V) (9) (V) M>75g: 0.1%) B
C1# 54.7852 4.3765 54.7840 4.3757 0.0022 99.9817 o
C2# 54.8083 4.3899 54.8071 4.3891 0.0022 99.9818 o
C3# 54.9000 4.3871 54.8989 4.3864 0.0020 99.9840 o
Ca# 54.8545 4.3862 54.8533 4.3854 0.0022 99.9818 o
C5# 54.6639 4.3877 54.6627 4.3870 0.0022 99.9840 o
Co# 55.0213 4.3870 55.0200 4.3864 0.0024 99.9863 o
Cr# 54.9062 4.3715 54.9050 4.3708 0.0022 99.9840 o
C8# 54.9187 4.3672 54.9176 4.3662 0.0020 99.9771 o
Co# 55.1179 4.3610 55.1167 4.3603 0.0022 99.9839 o
C10# 54.9796 4.3688 54.9785 4.3679 0.0020 99.9794 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L it

V- #5 D- ik R- @ F-lEk; O- it o R. k. B, K.
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Appendix 4
& 4
Test Items | Shock
MWamieH | ik
11 Test procedure
) N
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large
cells may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of
150gn (or Acceleration(gn)= \W],which is smaller) and pulse duration of 6 milliseconds, large
batteries shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)=
M,which is smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the cell or battery for a total of 18
shocks
DA ] A6 2R ] 5 4 FRL AR LT it P 4 S P 10T o ot A HLES LA DAy 1 50gn 2 1E 52
I, BRI HRE6 =AY, KM FS IS 2 B RN S5 50gn A bk 5 S I 7] 11 2240 F) 2 1E 5%
it o SOHREAS L LAV 1500 (B 50 e R B IMED) 104 TE 3% 1 Dssk S o, Bk 5462870,
T L A KIS FEB0gn (B 5 ) e O ) RUBK s FF IR 11 5685 B2 1 3
BEA LI B IR AL = AN FLAR 3 B L 225 L) IR T 2 e = IRy, R ROT 2% =
i, BILEZ18 .
1.2 Sample status
] FE RS
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, 1ESE1MEI A
C6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, {EH25 MG E AT H.
1.3 Result
) AL,
N NI Mass loss
MK MK i
Sample No. Before Testilli i After Testilli f5 [P Reos|Cd\L/Ja| Test
B g 2 Mass Voltage ‘Mass Voltage (M<1g: 0.5% T4 U result
S bem R | TREE | FRRPTR | JFERBIE | 19SM<759:0.2% soovy | MERER
(9) (V) (9) V) M>75g: 0.1%) N
C1# 54.7840 4.3757 54.7840 4.3755 0.0000 99.9954 o
C2# 54.8071 4.3891 54.8070 4.3890 0.0002 99.9977 o
C3# 54.8989 4.3864 54.8987 4.3863 0.0004 99.9977 o
Ca# 54.8533 4.3854 54.8531 4.3852 0.0004 99.9954 o
C5# 54.6627 4.3870 54.6624 4.3870 0.0005 100.0000 o
Coe# 55.0200 4.3864 55.0200 4.3863 0.0000 99.9977 o
C7# 54.9050 4.3708 54.9048 4.3705 0.0004 99.9931 o
cs# 54.9176 4.3662 54.9173 4.3661 0.0005 99.9977 o
Co# 55.1167 4.3603 55.1166 4.3600 0.0002 99.9931 o
C10# 54.9785 4.3679 54.9782 4.3677 0.0005 99.9954 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

L= WE; V- S D- R R- R

F- 2k O- it e HE. ek, BicR. Tk,
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Appendix 5
fit& 5
Test Items External short circuit
T H B R
11 Test procedure
| U nwi
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.
PRI R B AR EAEST+4°C, DU A S B IBAE S A KR 1A 257 +4°C, SRJE, FEMCIRE
N, B IESARR /N T O AR A s 42, A FE al A T ) AP R B R K 3157 +4 °C 2 J5 PR 4R
VNI RL L, o OBl R A 25Tk — AE L6 S /NI A g T 458 .
1.2 Sample status
' B
C1# ~ C54#, at first cycle in fully charged states;
C1# ~ C5#, 1EE1/ MG 784 7 H s
Co6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, £ 25N 5E 78 HL o
13 Result
. Mg R
Sample No. Max. External Temperature Test result Remark
EETAS) FE i 2R TH 5 =i B (C) I ah U
C1# 57.3
C2# 57.3 o
C3# 57.2 (0]
Ca# 58.3 (0]
C5# 57.2 (0]
Co# 56.9 (0]
Cr# 58.4 (0]
cs# 57.3 (0]
Co# 57.0 (0]
c10# 57.0 (0]

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature,O —no disassembly, no rupture, no fire, no
Over temperature

H: D- Mk R- R F— ik OT-#id170°C; O-Tofffk. . Tk, AEEig170°C
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Appendix 6
[t 6
Test ltems Impact ##i7/Crush #J&
AT H
11 Test procedure
' M0 PR
Impact 7

(applicable to cylindrical cells not less than 18mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm * 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact.

Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.

(&M T EAEANTA8Z KM B ) K Hith 504 FURE P IS —NF T
L HYERPHAT TIRA G A, K — B4 4915.8 mm £ 0.1 mm#316 8 AEAN R ITI
e AL E . AR, K B N9.1 kg £ 0.1 kg 1A 61£2.5 cm )= FE V4 [f)
FEdh e FERAEREATIRIR R, HAMRIRE N AEIE170°C. HiRE K612

W, FES NG ERAE . ToR KGR E.

Crush #/E

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or

more, or the cell is deformed by at least 50% of its original thickness, the pressure
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Appendix 6
[t 6
Test ltems Impact ##i7/Crush #J&
AT H
shall be released.
P CR B2 ol LTS FE P AN~ T B 5 s o % R AE S — N i s L 291 .6emis 1R 2 1
M2t BB = Mg —IA AL
(@)fEFH 71i53] 13kN+0.78KN;
(b) F e H s e 22 /1K $1100mV
(c) LIt JE FE R 5T LU R T 25 /50 %
— HOA B KRSy, HUE BT 100 mVERSE Bt &S T3 50%, ) RO ERE -
Sample status
1.2
FEa RS
C11# ~ C15#, at first cycle at 50% of the design rated capacity;
C11# ~ C15#, fESE1MEH 7850% FAIUE 45
C16# ~ C20#, after 25 cycle at 50% of the design rated capacity.
C16# ~ C20#, 1EZE25 MG 7850% )4 A &
13 Result
Mg
Sample No. Max. External Temperature Test result Remark
EETAS) FE i 2R TH I =i B (C) I ah %k
C11# 24.8
C12# 254 (0]
C13# 25.1 (0]
C14# 24.9 (0]
C15# 25.0 (0]
C16# 25.3 (0]
C17# 25.3 (0]
Cc18# 247 (0]
C19# 25.3 (0]
C20# 25.8 (0]

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

E: D- R R- 3 F- 2k OT—#IE170°C; O- LAk, ikt k. A#E170°C
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Appendix 7
b 7
Test ltems Overcharge
T H TR
11 Test procedure

M R

When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or 22V,
whichever is less. When the manufacturer’'s recommended charge voltage is more than 18V, the
charging voltage of the test shall be 1.2 times maximum charge voltage. The charging current is 2
times of the maximum charging current recommended by the manufacturer.

WER ) R R 7 B IS AN I 18V, A i) /)N 78 H F P B 1222 I 1 ) ) b 7 e K 7 P R
JEEE Z22V, BHABUNE . iR AR A BRI 18V, ARAHENIZN 1.2/ 1) K
PR SRR L L e . AR ) RAMERE I oK 78 L R 265

Sample status

12 B ks
C21# ~ C24#, at first cycle in fully discharged states;
C21# ~ C24#, 1ESAMEIR7E 2,
C25# ~ C28#, after 25 cycles ending in fully discharged states.
C25# ~ C28#, {EH25 MM TEATE .
13 Result
. M2 R
Sample No. Voltage Before test(V) Test result Remark
FE it 9 WECHT I R (V) HIRREAES HE
C21# 25.5 0 —
C22# 26.3 0 —
C23# 25.5 @) —
C24# 26.1 @) —
C25# 26.5 @) —
C26# 24.8 @) —
C27# 26.5 @) —
C28# 26.4 @) —

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

TE: D- A F- K O-JLfRR. Tk
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Appendix 8
it 8
Test Items Forced discharge
AT H 5ef 1] T
1.1 Test procedure
| nwi
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
1E20+5°C IR EEIRE R, B SR HUCSEREAE 12V A B F PR LB AT o i, B B L R AR
PN LS FIR ) 48 e 1 S R H IR, ORI TR) A BE 25 5 R DA A6 FLIAR o
1.2 Sample status
' B
C29# ~ C38#, at first cycle in fully discharged states;
C29# ~ C38#, {1 MG AT
C39# ~ C48#, after 25 cycles ending in fully discharged states.
C39# ~ C48#, {EH25MEM EATE.
1.3 Re‘s‘ult
Mg R
Voltage Before Voltage Before
Sample No. test Test result Sample No. test Test result
EETAS) MAAFTTEE T | DS EETAS) AT T 2% L e A S
V) V)
C29# 3.3803 o C39# 3.4590 o
C30# 3.3634 o C40# 3.4588 0]
C31# 3.3784 o Ca1# 3.4651 o
C32# 3.3707 0] C4a2# 3.4605 0]
C33# 3.3991 (o) C43# 3.4769 (o)
C34# 3.3666 o C4a4# 3.4680 o
C35# 3.3637 0] C45# 3.4685 0]
C36# 3.3771 (o) C46# 3.4535 (o)
C37# 3.3696 o Ca7# 3.4938 o
C38# 3.3701 (o) C48# 3.4809 (o)

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- R -k Ok, ik
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Test equipmentlist

(€7 & SN
. . . Used
No. Name Type Equipment No. | Calibration Date 2 Y i
75 R LLRss G5 KHER R 2 (4>
Battery Charge And
1 Discharging Tester CT3001H GYA-E-1639 2022-06-09 N,
I R
Battery Charge And
2 Discharging Tester CT3001H GYA-E-1640 2022-06-09 N,
I R
Low Pressure Chamber
3 (R 5 2 R o 0 45 GX-3020-Z GYA-0-0039 2022-05-16 N,
Rapid Temperature Test
4 T o GK-RTH150C GYA-T-0243 2022-04-12 N
Vibration Platform
5 1 2R 2 R AL ES-3-230 GYA-0-0687 2022-06-09 N,
Shock Platform
6 5 L R R SY11-25 GYA-F-0146 2022-07-12 N,
Multichannel short circuit
7 e i B R L GK-8048 GYA-T-0245 2022-06-09 N,
Crush Platform
8 R I AL BE-6045-2T GYA-F-0288 2022-05-16 N
DC regulated power supply = AL
9 B IT6522A GYA-E-1616 2022-06-09 N
19 |DC regulated power supply IT6512 GYA-E-1692 2022-06-09 J
B AR HYR
DC electronic load
11 BT f IT8816 GYA-E-1617 2022-06-09 N
DC electronic load
12 BT IT8816 GYA-E-1693 2022-06-09 N
Electronic Scale
13 GYA-F-0667 2022-02-22 N
1 K5 GS2202
Internal resistance tester
14 Fh P P BELDIL At £ BT3562 GYA-E-1806 2022-07-12 N
Data Collector
15 ot o A GYA-E-1705 2022-02-23
e HIOKI
Data Collector
16 ot o A GYA-E-1121 2022-08-08 N
e HIOKI
DC regulated power supply
17 B A g IT6512 GYA-E-1691 2022-06-09 N




COSMX

Test Center of Zhuhai CosMX Battery Co., Ltd.

Report No.: R2021-10-0032

Bt el = FELIR B A AT R 2 = 9l A O

Page 16 of 17

No. Name Type Equipment No. | Calibration Date zlxl;;?;ﬁﬁ
g ES 5 U TRS) AR RO 2 (4>
DC regulated power supply
18 B R R IT6163 GYA-E-1271 2022-06-09 N,
DC regulated power supply
19 IT6512 GYA-E-1690 2022-06-09 N,

LA S HYR
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FEEEI
Attention
1. RHR G oA B AL A 0 E P 3= B

The test report is invalid without the official stamp of the lab.

2. REFALBEPEMER, TEBSHEHARRE .
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. AMELHAEN. FREANZELT.

The test report is invalid without the signature of ratifier, reviewer.

4. KR EHULHK.

The test report is invalid if altered.

5. Rk G E T E AN T ARIER W, ReE R A P L .
If any test method is deviation from the designated test method, must be commented in
the test data sheet.

6. xHEdlik &ER R MTREREZ HE+I R A Rl feR .

Objections to the test report must be submitted to lab within 15 days.

7. AREDOCFERAE R
The test report is valid for the tested sample only.

8. ﬁﬁmu%%*“NlAuﬁﬂ—_\‘“z:ﬁﬁH”; “P”%%ZI—‘_\‘“@‘TJ‘H’ “F”i%ﬂ—_\‘“zqﬁﬁ”o
As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.
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JTARA BT T X R EERIETE 209 5 (A BEZERX)

(South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an
Town, Doumen District, Zhuhai City, Guangdong, P.R.China

TEL: 0756-6321999

E-mail:tc@cosmx.com

URL: http://www.cosmx.com
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